OPEN FIRST!! ENEREGY

SUSPENSIN -

1131 VIACALLEJON, SAN CLEMENTE, CA 92673

Parts List for
Master set # 5-18111

Parts list:

Energy Suspension recommends that you
read over all the installation instructions
and parts list before you start.

Front control arm bushing set: 5.3123
2406 Lower CAB horizontal bushings
15.10.409.39 Sleeves (.812x.562x2.272)
2 3370 Lower CAB “top” bushings

2 3369 Lower CAB “middle” bushings

2

1

N B

3368 Lower CAB “lower” bushings
17311 Installation instructions

Front sway bar bushing set: 5.5149
2 5536 20mm front sway bar bushings

Front endlink set: 5.8105

8 8072 Bushings

2 15.10.92.39 Sleeves (.563x.375x.800)

8 15.03.03.39 Washers (1.100x.400x.050)
2 15.05.28.39 Bolts (3/8-16x3-3/4")

2 15.07.01.39 Nuts (3/8-16 Nylon Lock Nut)

Rear strut trailing arm bushing set: 5.7112
2 2400 Trailing arm bushings front
4 7094 Trailing arm bushings rear
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Rear sway bar bushing set: 5.5150
2 5535 14mm rear sway bar bushings

Rear endlink set: 9.8124

8 4806 Bushings

8 15.03.01.39 Washers (1.250x.385x.110)
2 15.05.05.39 Bolts (3/8-16x7.5")

2 15.07.01.39 Nuts (3/8-16 Nylon Lock Nut)
2 15.10.75.39 Sleeves (.562x.375x3.562)

Misc:
5 9.11101
1 17145 Installation instructions
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